

G-1/3, MIDC, TARAPUR INDUSTRIAL AREA,  
DIST-THANE - 401506,  
MAHARASHTRA, INDIA.

## TEST CERTIFICATE AS PER EN 10204 3.1

<b>CUSTOMER</b> JAHAN STEEL CO.	<b>ORDER NO</b>	<b>PACKING LIST NO</b> VSL/1	<b>INSPECTION NO</b> 100004857826	<b>DATE</b> 17.02.2015
------------------------------------	-----------------	---------------------------------	--------------------------------------	---------------------------

**GRADE**  
AISI 316L

<b>DESCRIPTION</b> STAINLESS STEEL WIRE	<b>HEAT NO</b> 35679
--	-------------------------

BRIGHT ANNEALED,BRIGHT FINISH

SIZE	SHAPE	TOLERANCE	LENGTH	PIECES	WEIGHT
0.200 MM	ROUND	+/-0.008 MM	SPOOL DIN 160	80	502.000 KG

### CHEMICAL ANALYSIS

%C	%Mn	%Si	%S	%P	%Cr	%Ni	%Mo	%N2
0.0240	1.340	0.320	0.0080	0.0380	16.680	10.100	2.010	0.02400

### TEST RESULTS

Tensile Strength N/mm2	% Elongation %
756.870	39.00

### SPECIFICATION:

Tensile Strength :- 850 N/mm<sup>2</sup> Max  
Diameter Tolerance :- +/-0.008 MM

### REMARKS

Material is free from Mercury contamination , Free from welding or weld repairs .  
Radio activity test :- We confirm the material has been tested and found to be free from radio active contamination .

We hereby certify that the material described above has been tested and complies with the terms of order/contract.

  
WORKS INSPECTOR